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• Increasing frequency of acute events with disease progression leads to high rates of 
hospitalization and increased risk of mortality

• With each acute event, myocardial injury may contribute to progressive LV dysfunction

HF : A progressive condition with high mortality

LV: left ventricular
Gheorghiade et al. Am J Cardiol 2005;96:11G–17G; Gheorghiade & Pang. J Am Coll Cardiol 2009;53:557–73

Chronic decline

Mortality

Acute episodes

Disease progression

Function
& quality of 

life (QoL)

3

IHEFCARD 2023



Goals of treatment

www.inahfcarmet.org
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Universal definition & classification of heart failures
a report of the America Heart Failure Society

AT RISK FOR HEART 
FAILURE
(stage A)

PRE-HEART 
FAILURE
(stage B)

HEART FAILURE
(stage C)

ADVANCED HEART 
FAILURE
(stage D)

Patients at risk for HF 
but without current 

or prior symptoms or 
signs of HF and 

without structural, 
biomarker, or genetic 

markers of heart 
disease

Patients with HTN, 
CVD, DM, obesity, 

known exposure to 
cardiotoxins, family 

history of 
cardiomyopathy

Patients without current of 
prior symptoms or signs of 
HF but evidence of one of 

the following

Structural heart disease: e.g. LVH, 
chamber enlargement, wall 

motion abnormality, myocardial 
tissue abnormality, valvular heart 

disease

Abnormal cardiac function: e.g. 
reduced LV or RV ventricular 
systolic function, evidence of 
increased filling pressures or 

abnormal diastolic dysfunction

Elevated natriuretic peptide levels 
or elevated cardiac troponin levels 

in the setting of exposure to 
cardiotoxins

Patients with current 
or prior symptoms 
and/or signs of HF 

caused by

Structural and/or 
functional cardiac 

abnormality

Heart Failure 
in Remission

Persistent 
Heart Failure

Severe symptoms 
and/or signs of HF at 

rest, recurrent 
hospitalizations 
despite GDMT, 
refractory or 

intolerant to GDMT

Requiring advanced 
therapies such as 
consideration for 

transplant, 
mechanical 

circulatory support, 
or palliative care

With GDMT and risk factor modification

Bozkurt B et al. European Journal of Heart Failure. 2021.

Thinking about prevention
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Steps That Should Be 
Addressed at the 

Current Site of Care 
for All Patients With 

HF

Evaluate and treat any reversible pathogeneses

Unrevascularized CAD
Untreated arrhytmias
Treatable causes (eg, thyroid disease)

Attempt to initiate and optimize GDMT

Optimize device therapy (CRT for patients with LBBB, QRS>120 ms)

Provide appropriate management of noncardiac comorbid conditions

Optimization of diabetes care with reduction of hemoglobin A1c as appropriate
Encourage physical activity or cardiac rehabilitation
Encourage weight loss for patients with class II obesity or greater; consultation 
with an obesity medicine specialist is encouraged when available

Educate patient about factors that may worsen their HF symptoms and delay their 
candidacy for LVAD or HT on referral and, if present, help them rectify

Nonadherence with medical appointments
Stopping or frequently missing medications without first discussing with their 
health care professional
Ongoing use/abuse of illicit substances or alcohol

Ensure that the patient has an adequate support system to allow adherence to the 
recommended medical regimen and lifestyleMorris et al. Circulation. 2021;144:e238–e250.
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✓ Initiate
✓ Optimize
✓ Re-assessIHEFCARD 2023



Beta Blockers : what, why, how ?
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DON’T MISS IT
TOMORROW !!

Human Adrenergic Receptors
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THIRD GENERATION OF BETA BLOCKER

FIRST GENERATION OF BETA BLOCKER

SECOND GENERATION OF BETA BLOCKER

NOT SPESIFIC to block Beta 1 receptor 
→ Beta 2 receptor (respiratory level)

SPESIFIC to block Beta 1 receptor 
increase vascular resistance

(+) peripheral vasodilatation and alpha-blocking activity 
CARVEDILOL 
NEBIVOLOL 
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β-blocker 
clinical 
trials in 
heart 
failure

IHEFCARD 2023



IHEFCARD 2023



Willenheimer R, Erdmann E. Eur Heart J Suppls. 2009;11 9Suppl A): A1-2.
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Beta-Blockers can intervene at many points in 

the Cardiovascular Continuum
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Start Low 

Go Slow
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Lowering  HR in Heart Failure : 

Why so important and How Low 

can we go ?
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Reducing HR in HF is a must !!
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Which BB is better ?
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www.escardio.org/guidelines

©
ES
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2021 ESC Guidelines for the diagnosis and treatment of acute and chronic heart failure
(European Heart Journal 2021 – doi:10.1093/eurheartj/ehab368)

Starting dose Target dose

Beta-blockers

Bisoprolol 1.25 mg o.d. 10 mg o.d.

Carvedilol 3.125 mg b.i.d. 25 mg b.i.d.e

Metoprolol succinate (CR/XL) 12.5–25 mg o.d. 200 mg o.d.

Nebivolold 1.25 mg o.d. 10 mg o.d.

MRA

Eplerenone 25 mg o.d. 50 mg o.d.

Spironolactone 25 mg o.d.f 50 mg o.d.

Evidence-based doses of disease-modifying drugs in key randomized
trials in patients with heart failure with reduced ejection fraction (2)

b.i.d. = bis in die (twice daily); CR = controlled release; MRA = mineralocorticoid receptor antagonist; o.d. = omne in die (once daily); XL = extended release.
dIndicates a treatment not shown to reduce CV or all-cause mortality in patients with heart failure (or shown to be non-inferior to a treatment that does).
eA maximum dose of 50 mg twice daily can be administered to patients weighing over 85 kg.
fSpironolactone has an optional starting dose of 12.5 mg in patients where renal status or hyperkalaemia warrant caution.
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DON’T MISS IT
TOMORROW !!
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Choice of ß-blockers according to clinical scenario

Masarone, D. et al. J. Cardiovasc. Dev. Dis. 2021,8, 101.
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Common problems in daily practice
IHEFCARD 2023



In clinical practice, the main factors that may limit 
the uptitration of β-blockers are: 

• Peripheral congestion 

• Hypotension 

• Symptomatic bradycardia 
IHEFCARD 2023



Lower heart rate is associated with improved survival in HFrEF and sinus rhythm, 

and the most favorable outcome is observed with a heart rate around 60 bpm

Black—drugs that should

be given to patients;

Red—drugs that should be

reduced or discontinued 

Blue—drugs that

should be added.

Strategy in patients with elevated heart rate 

24

Rosano GMC et al. Eur J Heart Fail. 2021;23(6):872-881.

Patient profiling in HFrEF for tailoring medical therapy 

(1)
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• Reduction of BB may be necessary if the patient has a heart rate <50bpm, or symptomatic bradycardia. 
• Drugs with a negative chronotropic effect should be carefully reconsidered and if possible discontinued, 

such as non-dihydropyridine calcium channel blockers (diltiazem and verapamil), digoxin, or antiarrhythmic 
drugs. 

Black—drugs that should

be given to patients;

Red—drugs that should be

reduced or discontinued 

Blue—drugs that

should be added.

Strategy in patients with lower HR 

25

Rosano GMC et al. Eur J Heart Fail. 2021;23(6):872-881.

Patient profiling in HFrEF for tailoring medical therapy 

(2) 
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• The optimal resting ventricular rate in HF patients with AF remains to be clearly 
determined but may be between 60–80bpm. 

Black—drugs that should

be given to patients;

Red—drugs that should be

reduced or discontinued 

Blue—drugs that

should be added.
Strategy in patients with AF 

26

Rosano GMC et al. Eur J Heart Fail. 2021;23(6):872-881.

Patient profiling in HFrEF for tailoring medical therapy 

(3)
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• BBs can be safely given to patients down to an eGFR of 30 mL/min/1.73 m2 , with a clear 
benefit in mortality. 

Black—drugs that should

be given to patients;

Red—drugs that should be

reduced or discontinued 

Blue—drugs that

should be added.

Strategy in patients with CKD 

27

Rosano GMC et al. Eur J Heart Fail. 2021;23(6):872-881.

Patient profiling in HFrEF for tailoring medical therapy 

(4) 
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Pharmacological and Pharmakokinetics Properties among β-Blockers 

Toni L et.al. β-Blockers: A Review of Their Pharmacological and Physiological Diversity. Annals of Pharmacotherapy 1 –11 

IHEFCARD 2023



• In patients with a hypertensive profile, it 
is important to ensure the patient is not 
taking any medication that may increase 
blood pressure (i.e. non-steroidal anti-
inflammatory drugs, corticoids, or 
bronchodilators). 

Black—drugs that should

be given to patients;

Red—drugs that should be

reduced or discontinued 

Blue—drugs that

should be added.

Strategy in patients with hypertension
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Rosano GMC et al. Eur J Heart Fail. 2021;23(6):872-881.

Patient profiling in HFrEF for tailoring medical therapy 
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BBs in Acute Heart Failure : 

Should we discontinued ?
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Acute Heart Failure

95% of Patients presenting with 
AHF to the hospital have clinical 

features of congestion (WET)

Acute Heart Failure (AHF) also known as 
acute decompensated heart failure or 

cardiac failure, is not a single disease entity, 
but rather a syndrome of the worsening of 

signs and symptoms reflecting an inability of 
the heart to pump blood at a rate 

commensurate to the needs of the body at 
normal filling pressure

Sameer Karmani., et al. 2017. Acute Heart Failure: Definition, Classification, and Epidemology. Curr Heart Fail Rep, DOI 10.1007/s11897-017-0351-y
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Conclusion :
Non-withdrawal of beta blocker 
therapy during acute heart failure 
REDUCES intrahospital MORTALITY risk 
in patients with acute decompensated 
chronic and de novo heart failure. 
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J Teerling et al, Current Cardiology Review 2015
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Take Home Messages

01

02

03

04

Beta blockers improve survival and reduce 

hospitalization for HF patients.

Early diagnosis and treatment in HF will lead 

to better outcome.

Beta blockers for HF: Choose the best, start 

low and go slow.

Carvedilol clinically proven for heart failure 

and reduce cardiovascular mortality.
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